
Orange County Utilities 
 

Eastern Water Reclamation Facility 

Phase V Improvements 

 

Bid Package A 
 

Technical Specifications 

Volume I of II 
 

 

Prepared By: 

   
 

 

 

Bid Set 

60222491 April 2014 



 

 

 

 

 

 

 

 

 

 

THIS PAGE INTENTIONALLY LEFT BLANK 



Table of Contents   TOC-1 

60222491 - 8 Apr 2014 

ORANGE COUNTY UTILITIES 

EASTERN WATER RECLAMATION FACILITY 

PHASE V IMPROVEMENTS 

BID PACKAGE A 

TABLE OF CONTENTS 

BID SET SUBMITTAL 

VOLUME I OF II 

 

 

DIVISION 1 - GENERAL REQUIREMENTS 

 

01010 Summary of Work 

01015 Project Requirements  

01025 Measurement and Payment 

01027 Application for Payment 

01040 Construction Coordination 

01050 Surveying and Field Engineering 

01065 Permits and Fees 

01200 Project Meetings 

01300 Submittals 

01310 Progress Schedules  

01323 Schedule of Values  

01333 Product Code Compliance Certification 

01380 Construction Photographs  

01390 Color Audio-Video Construction Records 

01400 Web Based Project Controls System  

01420 General Abbreviations 

01500 Construction Facilities and Temporary Controls 

01600 Material and Equipment 

01664 System Start-Up and Testing 

01700 Contract Closeout 

01720 Project Record Documents  

01740 Cleaning During Construction and Final Cleaning 

 

 



Table of Contents   TOC-2 

60222491 - 8 Apr 2014 

DIVISION 2 – SITEWORK 

 

02050 Equipment, Piping, and Materials Demolition 

02110 Clearing, Grubbing, and Stripping 

02160 Temporary Excavation Support Systems 

02200 Earthwork 

02222 Protecting Existing Underground Utilities 

02223 Trenching, Backfilling, and Compacting 

02231 Soil-Cement Base Course  

02232 Limerock Base Course 

02270 Erosion and Sedimentation Control 

02276 Gravel and Crushed Rock Base for Structures  

02282 Connections to Existing Buried Pipelines   

02361 Termite Control 

02362 Augered Cast-In-Place Piles 

02530 Leakage and Infiltration Testing 

02534 PVC Gravity Sewer Pipe 

02551 Prime and Tack Coats  

02576 Asphalt Pavement  

02610 Stabilized Sub-Base  

02615 Reinforced Concrete Culvert Pipe 

02665 Flexible PVC Geomembrane Liner 

02778 Concrete Curbs, Gutters, and Sidewalks  

02810 Sodding  

02834 Steel Chain Link Fences and Gates 

 

 

DIVISION 3 - CONCRETE 

 

03100 Concrete Formwork 

03200 Concrete Reinforcement  

03250 Concrete Joints and Joint Accessories 

03300 Cast-In-Place Concrete  

03350 Concrete Finishes  

03420 Precast, Prestressed Concrete 

03461 Precast Circular Concrete Manholes 

03600 Grout 

03740 Modifications and Repair to Concrete 

03800 Leakage Testing of Hydraulic Structures  

 

 



Table of Contents   TOC-3 

60222491 - 8 Apr 2014 

DIVISION 4 - MASONRY 

 

04230 Reinforced Unit Masonry 

 

 

DIVISION 5 – METALS 

  

05500 Miscellaneous Metal  

05500A Metal Fabrications 

 

 

DIVISION 6 – WOOD AND PLASTICS 

 

06105 Miscellaneous Carpentry 

 

 

DIVISION 7 – THERMAL AND MOISTURE PROTECTION   

 

07552 SBS-Modified Bituminous Membrane Roofing 

07710 Manufactured Roof Specialties 

07920 Joint Sealants 

 

 

DIVISION 8 - OPENINGS 

 

08110 Steel Doors and Frames 

08331 Overhead Coiling Doors 

08710 Door Hardware 

08952 Fiberglass-Sandwich-Panel Assemblies 

 

 

DIVISION 9 – FINISHES 

 

09111 Non-Load Bearing Steel Framing 

09220 Portland Cement Plaster 

09250 Gypsum Board 

09511 Acoustical Panel Ceilings  

09900 Painting and Coating  

09911 Exterior Painting 

09912 Interior Painting 

09952 Cold Applied Wax Tape Coatings 

09954 Polyethylene Sheet Encasement (AWWA C105) 

09961 Fusion-Bonded Epoxy Linings and Coatings  

 

 



Table of Contents   TOC-4 

60222491 - 8 Apr 2014 

DIVISION 11 – EQUIPMENT 

 

11214 Vertical Turbine Pumps  

11281 Fabricated Stainless Steel Slide Gates   

11284 High-Density Polymer Slide Gates  

11308 Submersible Raw Sewage Pumps 

11311A Nonclog Centrifugal Pumps (WAS) 

11311B Nonclog Centrifugal Pumps (RAS) 

11314 Recessed Impeller Grit Pumps 

11319 Submersible Pumps (Scum Pumps) 

11320 Grit Removal, Washing, and Dewatering Systems 

11328 
Mechanically Cleaned Fine Screens and Appurtenances 

(Band Type) 

11336 Secondary Clarifier Equipment  

11338 Mechanical Mixing Equipment 

11345 Packaged Chemical Feed System 

11373 Cast-Iron Multistage Centrifugal Blowers 

11376 Fine Bubble Membrane Disc Diffusers 

11395 FRP Centrifugal Fans 

11530 Biotrickling Filter 



DIVISION 1 - GENERAL REQUIREMENTS 

 

01010 Summary of Work 

01015 Project Requirements  

01025 Measurement and Payment 

01027 Application for Payment 

01040 Construction Coordination 

01050 Surveying and Field Engineering 

01065 Permits and Fees 

01200 Project Meetings 

01300 Submittals 

01310 Progress Schedules  

01323 Schedule of Values  

01333 Product Code Compliance Certification 

01380 Construction Photographs  

01390 Color Audio-Video Construction Records 

01400 Web Based Project Controls System  

01420 General Abbreviations 

01500 Construction Facilities and Temporary Controls 

01600 Material and Equipment 

01664 System Start-Up and Testing 

01700 Contract Closeout 

01720 Project Record Documents  

01740 Cleaning During Construction and Final Cleaning 

 



 

 

 

 

 

 

 

 

 

 

THIS PAGE INTENTIONALLY LEFT BLANK 



SUMMARY OF WORK 01010-1 
60222491 - 8 Oct 2013    (OE01010.DOC) 

SECTION 01010 SUMMARY OF WORK 

PART 1 - GENERAL 

A. Work Under This Contract 

 The Phase V Improvements will provide facilities to enable 
rerating the EWRF from 19 MGD to 24 MGD, based upon an 
annual average daily flowrate (AADF). Construct the 
following improvements as shown on the drawings and 
technical specifications:  

1. New Preliminary Treatment Structure and Odor Control – 
Process 500 

2. Aeration and Supplemental Carbon improvements to Phase 
I/II, III, and IV Biological Nutrient Removal trains,  
including but not limited to the following processes; 
Process 210-230, 310-330, 420 and 520. 

3. Clarifiers 1 to 4 Rehabilitation including WAS/RAS/SCUM 
pumping improvements and improvements to provide waste 
sludge pumping for Clarifiers 7 to 9, including but not 
limited to the following processes; Process 251-253 and 
352. 

4. New Clarifier 11 and improvements to the Clarifier 10 
and 11 RAS/WAS/SCUM pumping station– Process 450 and 540 

5. Conversion of the Existing Phase III Effluent 
Flocculation Basin into a New Filter Splitter Box – 
Process 360 

6. Relocate existing Disk Filter – Process 470 

7. New Chlorine Contact Tank – Process 580 

8. Improvements to Existing Phase III Effluent and In-Plant 
Reuse Pump Stations – Processes 390 and 395 

9. New Secondary Effluent Reject Pump Station and Diversion 
Structures – Process 560-565 

10. Improvements to the Reject Storage Pond and Rapid 
Infiltration Basins (RIBs)    

11. Improvements to the Phase IV In-Plant Lift Station – 
Process 495  



SUMMARY OF WORK 01010-2 
60222491 - 8 Oct 2013    (OE01010.DOC) 

12. New Supplemental Carbon Feed and Storage System – 
Process 520 

13. New West Electrical Building – Process 575 

14. Improvements to the Existing Main Electrical/Blower  and 
North Control Building  

15. Improvements to the Existing SCADA Control Room 

16. Miscellaneous Hydraulic Capacity Improvements 

17. Construct miscellaneous site improvements and yard 
piping associated with the new facilities, as shown on 
the drawings and specified herein, including yard 
piping, electric ductbanks and wiring, transformers, 
grading modifications, concrete slabs, drainage ditches, 
sidewalks, and other items shown on the drawings or 
specified herein, or as necessary to provide a complete 
operating system. 

18. Electrical and Control system improvements. 

19. The Contractor shall furnish all labor, superintendence, 
materials, plant, power, light, heat, fuel, water, 
tools, appliances, equipment, supplies, and other means 
of construction  necessary or proper for performing 
and completing the work. 

B. Work Performed by Others 

1. All existing valves, equipment and facilities are to be 
operated only by the County. The Contractor shall 
coordinate and schedule operation and shutdown control 
of existing valves and facilities with the County at 
least seven (7) days in advance by processing a C.A.R. 
(Construction Assistance Request) unless otherwise 
noted.   

2. Internal Secondary Clarifier 1-4 Mechanism Replacement: 
The improvements to Clarifiers 1 through 4 are planned 
to be constructed under two separate contracts. OCU will 
contract separately for the “internal” clarifier 
improvements, including mechanism/drives, walkway, 
weirs, baffles, launder covers and scum beach. 
Coordination will be required to integrate these 
improvements with the overall Phase V clarifier, RAS, 
WAS and scum pumping systems improvements. For instance, 
if the clarifiers need to be operated on an interim 
basis (after the OCU contract improvements are complete 
but before the Phase V improvements are complete), the 
scum beach would be located to match the existing scum 



SUMMARY OF WORK 01010-3 
60222491 - 8 Oct 2013    (OE01010.DOC) 

pump and then relocated to the new scum wetwell location 
as part of the Phase V construction. Similarly if 
interim operation is necessary, the clarifier walkway 
within the clarifier would be constructed under the OCU 
contract and terminated (and supported) at the launder 
wall. Phase V construction would then include the 
pumping improvements between the clarifiers, including 
extension of the walkways to access stairs.  

3. The Sodium Hypochlorite Storage and Metering 
Improvements are constructed by Others.  The Contractor 
will be responsible to connect piping and 
instrumentation to the Process being provided by Others.   

4. Existing Generator Building Storage Improvements – The 
County is administering a contract to improve the North 
Electrical Building (Process 150) for demolition and 
provide additional internal storage facilities. The Work 
by Others will be primarily performed outside the 
Electrical Room, where this Work is primarily being 
performed.    

C. Training 

1. Submit a construction submittal with the format, 
trainers and course material and specify whether 
training will be hands on or in a classroom setting for 
review and acceptance by the Owner and Engineer. 

2. Contractor shall prepare a list of all equipment and 
electrical installations for owner to review and choose 
training.  

3. Unless otherwise specified, a minimum of 2 days of 
training shall be provided for each piece of equipment 
supplied, including all electrical installations and 
testing equipment. Contractor shall video and audio 
record to a DVD all training given to operations staff, 
a copy of the DVD will be supplied to the County. The 
Contractor shall submit a C.A.R (Construction Assistance 
Request) form seven days prior to beginning of training. 
Coordinate training schedule with Owner. Owner shall 
approve training schedule to ensure critical staff is 
available during training. Video equipment shall be 
accompanied with independent microphone for instructor 
to speak into for audio recording. 

D. Intended Mode of Operation 

Raw sewage flow received by the new Preliminary Treatment 
Structure will split three-way among Phase I/II, III, and IV 
treatment trains. Flow will then be directed into respective 



SUMMARY OF WORK 01010-4 
60222491 - 8 Oct 2013    (OE01010.DOC) 

Clarifiers (including the new Clarifier 11), filters 
(existing ABW and existing (relocated disk filter), and 
chlorine contact basins (existing and new). The existing 
Phase I/II reuse and modified Phase III Effluent Pump 
Station (EPS) will continue transferring effluent to the 
permitted discharge sites.  

E. Demolition 

1. Perform demolition as designated within the Contract 
Documents.   

2. Unless otherwise noted, remove all materials and 
equipment from areas indicated for demolition.  

3. Cap abandoned utilities and conduit that remain in 